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47CFR §2.1093

Radiofrequency Radiation Exposure Evaluation: Portable Devices

FCC OET Bulletin 65 (Edition 97-01), Supplement C (Edition 01-01)

Evaluating Compliance with FCC Guidelines for Human Exposure to Radiofrequency
Electromagnetic Fields

RSS-102

Evaluation Procedure for Mobile and Portable Radio Transmitters with Respect to
Health Canada’s Safety Code 6 for Exposure of Humans to Radio Frequency Fields
IEEE 1528 - 2003

IEEE Recommended Practice for Determining the Peak Spatial-Average Specific
Absorption Rate (SAR) in the Human Head from Wireless Communications Devices:
Measurement Technique

The documentation of the testing performed on the tested
devices is archived for 5 years at SRTC

Power Sar Limit Measured value
Mode CH/f(MHz) Position Result
(dBm) (1g avg) (mwig) | (19 avg)mWig)
128/824.2 32.50
GSM850 Right cheek 1.6 1.1 PASS
189/836.4 32.43
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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or
publication of extracts from the report requires the prior written permission of
The State Radio_monitoring_center Testing Center (SRTC).

The test results relate only to individual items of the samples which have
been tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: No.80 Beilishi Road, Xicheng District, Beijing China
City: Beijing

Country or Region: China
Contacted person: Wang Junfeng

Tel: +86 10 68009181 +86 10 68009202
Fax: +86 10 68009195 +86 10 68009205
Email: wangjf@srrc.org.cn / wangjunfeng@srtc.org.cn

1.3 Applicant’s details

Company: TCT Mobile Limited

Address: 5F, E building, No. 232, Liang Jing Road Zhangdiang
High-Tech Park, Pudong Area

City: Shanghai

Country or Region: P.R.China
Grantee Code: RAD
Contacted Person: Gong Zhizhou

Tel: +86-21-61460890
Fax: +86-21-61460602
Email: zhizhou.gong@jrdcom.com

1.4 Manufacturer’s details

Company: TCT Mobile Limited

Address: 5F, E building, No. 232, Liang Jing Road ZhangdJiang
High-Tech Park, Pudong Area

City: Shanghai

Country or Region: P.R.China
Contacted person: Gong Zhizhou

Tel: +86-21-61460890

Fax: +86-21-61460602

Email: zhizhou.gong@jrdcom.com
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1.5 Test Details

Period of test

2011.07.01

Batteries used in testing

Li-Lon/CAB3120000C1/BYD LITHIUM BATTERY CO., LTD

State of sample

production unit

Headsets used in testing

CCB3160A10C2/Lianyun Electronic Technology CO.,LTD.

CCB3160A10C3/Jiangxi Lianchuang Hongsheng

H/W Version PI1O3

S/W Version sw160

IMEI 012835000000062
Device class/ Multislot class | B/12

DTM N/A

Notes

As the information described above, there are two different
models of headset manufactured by two different companies.

The relevant tests have been performed in order to verify when
connected with which headset the EUT would have the worst
features. So all the tests shown in this test report are performed

when the EUT connected with the headset CCB3160A10C3.

1.6 Maximum Results

The maximum measured SAR values for Head configuration and Body Worn
configuration are given in section 1.6.1 and 1.6.2 respectively. The device conforms to
the requirements of the standard(s) when the maximum measured SAR value is less
than or equal to the limit.

1.6.1 GSM

The multi-slot mode configuration level in GPRS and EDGE is the class 12. The
configurations including four slot modes below:

1Txslot: 4 downlink and 1 uplink

2Txslots: 3 downlink and 2 uplink

3Txslots: 2 downlink and 3 uplink

4Txslots: 1 downlink and 4 uplink

The DUT’s output power was test through the conducted spurious emissions with the
four slot modes,and the maximum averaged power was under 1 downlink and 4 uplink
mode. Therefore, during GPRS and EDGE test will choose 1 downlink and 4 uplink
mode as the basic test mode.
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Head Configuration

Power Sar Limit Measured value
Mode CH/f(MHz) Position Result
(dBm) (1g avg) (mWig) | (1g avg)(mW/g)
GSM850 189/836.4 | 32.43 Right cheek 1.6 11 PASS
GSM1900 | 810/1909.8 | 29.95 Left cheek 1.6 1.03 PASS
Body Worn Configuration
Power Sar Limit Measured value
Mode | CH/f(MHz) Position ar=m Result
(dBm) (1g avg) (mWIig) | (1g avg)(mW/Q)
GPRS 850 | 251/848.8 | 29.51 | Towards ground 1.6 0.893 PASS
GPRS 1900 | 810/1909.8 | 26.13 | Towards ground 1.6 0.58 PASS
1.6.2 WCDMA
The default test configuration is to measure SAR with an established radio link
between the DUT and a communication test set using a 12.2 kbps RMC (reference
measurement channel) configured in Test Loop Mode 1. The dedicated channel will
be set with RMC type, and the transmit power control in ALL UP BITS.
Head Configuration
Power Sar Limit Measured value
Mode CH/f(MHz) Position | o Result
(dBm) (1g avg) (mW/g) | (1g avg)(mW/g)
Right
WCDMAB5 | 4123/826.4 23.56 1.6 0.772 PASS
cheek
Body Worn Configuration
Power Sar Limit Measured value
Mode CH/f(MHz) Position | o Result
(dBm) (1gavg) (mW/g) | (1g avg)(mW/g)
Towards
WCDMAB5 4132/826.4 23.56 1.6 0.613 PASS
ground
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2. DESCRIPTION OF THE DEVICE UNDER TEST

Device category production unit
Exposure enviroment General population/uncontrolled
Modes and GSM GSM 1900 | GPRS EGPRS WCDMA
Bands of 850 B5
operation
Modulation Mode | GMSK GMSK GMSK 8-PSK QPSK
/GMSK
Duty Cycle 1/8 1/8 1/4 1/2 11
Transmitier 824-849 | 824-849
Frequency 824-849 | 1850-1910 1850-1910 | 1850-1910 824-849
Range(MHz)

2.1 Description of the Antenna
The device has an internal antenna.

2.2 Picture of the EUT

Front view of the device back view of the device

The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 120
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2.3 Test Positions for the Device under test

Cheek position, left side Tilt position, left side

Cheek position, Right side Tilt position, Right side

FLAT position (towards ground) 15mm spacer

The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 120
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2.4 Picture to demonstrate the required liquid depth

the liquid depth in the used SAM phantoms

Liquid depth for SAR Measurement

3. TEST CONDITIONS

3.1 Temperature and Humidity

Ambient temperature (° C) 21.0t0 23.0

Ambient humidity ( RH %) 30 to 45

3.2 Test Signal, Frequencies and Output Power

The device was put into operation by using a call tester. Communication between the
device and the call tester was established by air link.

The device output power was set to maximum power level for all tests; a fully charged
battery was used for every test sequence.

In all operating bands the measurements were performed on lowest, middle and
highest channels.

3.3 SAR Measurement Set-up

The system is based on a high precision robot (working range greater than 0.9m),
which positions the probes with a positional repeatability of better than £ 0.02mm.
Special E- and H-field probes have been developed for measurements close to
material discontinuity, the sensors of which are directly loaded with a Schottky diode
and connected via highly resistive lines (length =300mm) to the data acquisition unit.
A cell controller system contains the power supply, robot controller, teaches pendant
(Joystick),and remote control, is used to drive the robot motors.

The PC consists of the Micron Pentium IV computer with Windows 2000 system and

The State Radio_monitoring_center Testing Center (SRTC) Page number: 8 of 120
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SAR Measurement Software DASY4 Professional, A/D interface card, monitor, mouse,
and keyboard. The Staubli Robot is connected

to the cell controller to allow software manipulation of the robot.

A data acquisition electronic (DAE) circuit performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. is connected to the Electro-optical coupler

(EOC). The EOC performs the conversion from the optical into digital electric signal of
the DAEand transfers data to the PC plug-in card.The DAE consists of a highly
sensitive electrometer-grade preamplifier with auto-zeroing, a channel and
gain-switching multiplexer, a fast 16 bit AD-converter and a command decoder and
control logic unit. Transmission to the PC-card is accomplished through an optical
downlink for data and status information and an optical uplink for commands and
clock lines.

The mechanical probe mounting device includes two different sensor systems for
frontal and sidewise probe contacts. They are also used for mechanical surface
detection and probe collision detection

The robot uses its own controller with a built in VME-bus computer.

4. DESCRIPTION OF THE TEST EQUIPMENT

4.1 Measurement System and Components

The measurements were performed using an automated near-field scanning system,
DASY4,manufactured by Schmid & Partner Engineering AG (SPEAG) in Switzerland.
The SAR extrapolation algorithm used in all measurements was the ‘advanced
extrapolation’ algorithm.

The following table lists calibration dates of SPEAG components:

Test Equipment Serial Number Calibration interval Calibration expiry
DAE4 720 1year 2012.01.19
Dosimetric E-field Probe ES3DV3 3128 1year 2012.04.21
Dipole Validation Kit, D900V2 171 2 years 2012.06.11
Dipole Validation Kit, D1800V2 2d084 2 years 2012.06.11
DASY4 software Version 4.7 N/A N/A

Note: the Dipole Calibration interval is 24 months

Additional test equipment used in testing:

Test Equipment Model Serial Number | Calibration interval | Calibration expiry
Signal Generator E4428C MY45280865 1year 2011.08.20
Amplifier 551G4 0323472 N/A N/A

Power meter E4417A MY45101182 1year 2011.08.20
Power Sensor E4412A MY41502214 1year 2011.08.20

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205

Page number: 9 of 120

Copyright ©SRTC




SRTC

The State Radio_moniionng_center Testing Conter

No.: SRTC2011-H024-E0054
FCC ID: RAD204

ERF LR O
Power Sensor E4412A MY41502130 1year 2011.08.20
Call Tester 8960 GB43194054 1year 2011.08.20
Network Analyzer 87T14ET US40372083 1year 2011.08.20
Dielectric Probe Kit 85070D US33030365 N/A N/A

Detailed information of Isotropic E-field Probe Type ES3DV3

Construction Symmetrical design with triangular core

Interleaved sensors Built-in shielding against
static charges

PEEK enclosure material (resistant to organic
solvents, e.g., DGBE)

Calibration Calibration certificate in Appendix C

Frequency 10 MHz to 4 GHz; Linearity: + 0.2 dB (30
MHz to 4 GHz)

Optical Surface Detection + 0.2 mm repeatability in air and clear
liquids over diffuse reflecting surfaces

Dimensions Overall length: 330 mm (Tip: 20 mm)

Tip diameter: 3.9 mm (Body: 12 mm)
Distance from probe tip to dipole centers: 2.0 mm

Dynamic Range 5 uW/g to > 100 mW/g; Linearity: + 0.2 dB

Application General dosimetry up to 4 GHz
Dosimetry in strong gradient fields

Compliance tests of mobile phones

4.2 Phantoms

The phantom used for all tests i.e. for both system checks and device testing, was the
twinheaded "SAM Phantom", manufactured by SPEAG. The phantom conforms to the
requirements of IEEE 1528 - 2003.

System checking was performed using the flat section, whilst Head SAR tests used
the left and right head profile sections. Body SAR testing also used the flat section
between the head profiles.

The SPEAG device holder (see Section 5.1) was used to position the device in all
tests whilst a tripod was used to position the validation dipoles against the flat section
of phantom.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given
in IEEE 1528 - 2003 and FCC Supplement C to OET Bulletin 65. All tests were carried
out using simulants whose dielectric parameters were within + 5% of the
recommended values. All tests were carried out within 24 hours of measuring the
dielectric parameters.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 120
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The depth of the tissue simulant was 15.0 £+ 0.5 cm measured from the ear
reference point during system checking and device measurements.

4.3.1 Tissue Simulant Recipes

The following recipe(s) were used for Head and Body tissue stimulant(s):
835MHz band

Ingredient Head Body
(% by weight) (% by weight)
Water 41.45 52.50
Sugar 56.00 45.0
Nacl 1.45 1.40
Cellulose 1.0 1.0
Preventol 0.1 0.10
1900MHz band
Ingredient Head Body
(% by weight) (% by weight)
Water 44 45 70.17
DGBE 55.24 29.44
Nacl 0.31 0.39

4.3.2 System Checking

The manufacturer calibrates the probes annully. Dielectric parameters of the tissue
simulants were measured every day using the dielectric probe kit and the network
analyser. A system check measurement was made following the determination of the
dielectric parameters of the simulant, using the dipole validation kit. A power level of
250 mW was supplied to the dipole antenna, which was placed under the flat section
of the twin SAM phantom. The system checking results (dielectric parameters and
SAR values) are given in the table below. Test Date is 2011.07.01
System checking,head tissue simulant

SAR Temperature
" £ o[S/m]
[w/kqg] Ambient[C] | Liquid[C]
Target Value 10.8 41.5+2.1 | 0.97+0.05 15-30 -
900MHz
Measured Value | 10.9 41.5 0.98 24.0 22.3

All SAR values are normalized to 1W forward power

The State Radio_monitoring_center Testing Center (SRTC)
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SARgq Temperature
& o[S/m]
[w/kg] Ambient['C] | Liquid[C]
Target Value 38.1 40+1.9 1.40+0.07 15-30 -
1800MHz
Measured Value | 38.8 39.4 1.35 24.0 22.3

All SAR values are normalized to 1W forward power

Plots of the system checking scans are given in Appendix A.

4.3.3 Tissue Simulants used in the Measurements

For the measurement of the following parameters the HP 85070D dielectric
probe kit is used, representing the open-ended coaxial probe measurement
procedure. Liquid temperature during the test: 22.3° C. Tested date is

2011.07.01
Head Temperature
S/ . Liquid
&r o[S/m] Ambient
. T
[C] [C]
Recommended Value | 41.5+2.1 0.97+0.05 15-30 -
850MHz
Measured Value 41.5 0.98 24.0 22.3
Recommended Value 40+1.9 1.40+0.07 15-30 -
1900MHz
Measured Value 39.0 1.44 24.0 22.3

The State Radio_monitoring_center Testing Center (SRTC)
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BRI ORRD
Body Temperature
Ambien | Liquid
er c[S/m]
t [C]
[C]
Recommended Value 55.0+2.8 1.05+0.05 15-30 -
850MHz
Measured Value 54.6 1.00 24.0 22.3
Recommended Value 53.3+2.7 1.524+0.08 15-30 -
1900MHz
Measured Value 54.6 1.49 24.0 22.3

5. DESCRIPTION OF THE TEST PROCEDURE

5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied by

SPEAG as an integral part of the Dasy system.

Device holder supplied by SPEAG

The State Radio_monitoring_center Testing Center (SRTC)
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5.2 Test positions
5.2.1 Against Phantom Head

Measurements were made in “cheek” and “tilt” positions on both the left hand
and right hand sides of the phantom.

The positions used in the measurements were according to IEEE 1528 - 2003
"IEEE Recommended Practice for Determining the Peak Spatial-Average
Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques".

5.2.2 Body Worn Configuration

The device was placed in the SPEAG holder below the flat section of the
phantom. The distance between the device and the phantom was kept at the
separation distance using a separate flat spacer that was removed before the
start of the measurements. And the distance is 1.5cm.The device was oriented
with its antenna facing the phantom since this orientation gives higher results.

5.3 Scan Procedure

First, area scans were used for determination of the field distribution and the
approximate location of the local peak SAR values. The SAR distribution is
scanned along the inside surface, at least for an area larger than the projection
of the handset and antenna. The angle between the probe axis and the surface
normal line is recommended but not required to be less than 30°. The SAR
distribution is first measured on a 2-D coarse grid. The scan region should
cover all areas that are exposed and encompassed by the projection of the
handset. Itisa 15 mm X 15 mm measurement grid used when two staggered
one-dimensional cubic splines are used to estimate the maximum SAR
location. Next, a zoom scan, a minimum of 7 x 7x7 points covering a volume of
at least 30x30x30mm, was performed around the highest E-field value to
determine the averaged SAR value. Drift was determined by measuring the
same point at the start of the area scan and again at the end of the zoom scan.

5.4 SAR Averaging Methods

The maximum SAR value was averaged over a cube of tissue using
interpolation and extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy4
are all based on the modified Quadratic Shepard’s method (Robert J.

Renka, "Multivariate Interpolation Of Large Sets Of Scattered Data”, University
of North Texas ACM Transactions on Mathematical Software, vol. 14, no. 2,
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June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with
a weighted average method. A trivariate 3-D / bivariate 2-D quadratic function
is computed for each measurement point and fitted to neighbouring points by a
least-square method. For the zoom scan, inverse distance weighting is
incorporated to fit distant points more accurately. The interpolating function is
finally calculated as a weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak

SAR from the deepest measurement points to the inner surface of the

phantom.

6. MEASUREMENT UNCERTAINTY

DASY4 Uncertainty Budget

. e Uncertainty | Prob | Div. Std.Unc | Std.Unc. vV
C C eff
Error description | _ . (G) |(c) (9). (10g) (v
Dist. 19 10g
Measurement system
Probe calibration +5.9% N 1 1 1 +5.9% 15.9% o
Axial isotropy +4.7% R J3 0.7 |0.7 +1.9% +1.9% oo
Hemispherical isotropy 19.6% R V3 0.7 0.7 13.9% 13.9% o
Boundary effects +1.0% R J3 1 1 +0.6% +0.6% oo
Linearity +4.7% R J3 1 1 £2.7% +2.7% oo
System detection limits +1.0% R NG} 1 1 +0.6% 10.6% oo
Readout electronics 10.3% N 1 1 1 10.3% 10.3% o
Response time +0.8% R J3 1 1 +0.5% +0.5% oo
Integration time +2.6% R J3 1 1 +1.5% +1.5% oo
RF ambient noise +3.0% R J3 1 1 +1.7% +1.7% oo
RF ambient reflections +3.0% R J3 1 1 +1.7% +1.7% oo
Probe positioner +0.4% R J3 1 1 +0.2% +0.2% oo
Probe positioning +2.9% R J3 1 1 +1.7% +1.7% oo
Max.SAR Eval. +1.0% R NG} 1 1 10.6% 10.6% o
Test Sample Related
Device Positioning +2.9% N 1 1 1 +2.9% 12.9% 145
Device holder 13.6% N 1 1 1 13.6% 13.6% 5
Power drift +5.0% R J3 1 1 +2.9% +2.9% oo
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ERTERENPORRE
Phantom and Setup
Phantom uncertainty +4.0% R J3 1 1 +2.3% +2.3% oo
Liquid conductivity(target) | £5.0% R V3 064 | 043 | £1.8% +1.2% oo
Liquid conductivity(meas.) | £2.5% N 1 0.64 | 043 | £1.6% £1.1% oo
Liquid conductivity(target) | +5.0% R J3 0.6 049 | £+1.7% £1.4% o
Liquid onductivity(means.) | +2.5% N 1 0.6 0.49 | £1.5% £1.2% o0
Combined std. Uncertainty +10.9% | £10.7% 387
Expanded STD Uncertainty +21.9% *21.4%

Table 6.1 — Measurement uncertainty evaluation

7. RESULTS

7.1 Test result

In order to determine the largest value of the peak spatial-average SAR of a
handset, all device positions, configurations, and operational modes should be
tested for each frequency band according to Steps 1 to 3 below.

Step 1: The tests should be performed at the channel that is closest to the
center of the transmit frequency band.

Step 2: For the condition providing the highest peak spatial-average SAR
determined in Step 1 for each frequency, perform all tests at all other test
frequency channels, e.g., lowest and highest frequencies. In addition, for all
other conditions (device position, configuration, and operational mode) where
the peak spatial-average SAR value determined in Step 1 is within 3 dB of the
applicable SAR limit, it is recommended that all other test frequencies should
be tested as well.

Step 3: Examine all data to determine the largest value of the peak

The measured Head/body SAR values for the test device are tabulated below:

Mode: GSM 850

fL(MHz)=824.2MHz fu(MHz)=836.4 MHz fu(MHz)= 848.8MHz
SAR Values (Head, 850MHz Band)
1 g Average
Limit of SAR (W/kg) 16
Measurement Result
Test Case ( mWi/g)
1g Average
Left hand, Touch cheek, fr 1.06
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Left hand, Touch cheek, fm 1.09

Left hand, Touch cheek, fL 1.07

Left hand, Tilt 15 Degree, fy 0.461

Left hand, Tilt 15 Degree, fu 0.46

Left hand, Tilt 15 Degree, f_ 0.45

Right hand, Touch cheek, fy 1.07

Right hand, Touch cheek, fy 1.10

Right hand, Touch cheek,  f_ 1.10

Right hand, Tilt 15 Degree, fy 0.481

Right hand, Tilt 15 Degree, fyu 0.455

Right hand, Tilt 15 Degree, f_ 0.515

So, the maximum SAR is
Phantom Device Test SAR(mW/g)/ (10g/1g)

Configuration Position fL(MHZz) fu(MHz) fu(MHz)

Right Side Cheek --- 1.10 1.10

Mode: GSM850 (GSM/GPRS/EDGE)
fL (MHz)=824.2MHz fu(MHz)=836.4 MHz
SAR Values (body, 850MHz Band)

fu(MHz)= 848.8MHz

Limit of SAR (W/kg)

1 g Average

1.6

Measurement Result

Test Case ( mWig)
1 g Average
Towards ground/GSM, with headset 15mm spacer fy | 0.364
Towards phantom/GSM, with headset 15mm spacer fy | 0.321
Towards ground/GPRS, 15mm spacer fy 0.893
Towards ground/GPRS, 15mm spacer fyu 0.826
Towards ground/GPRS, 15mm spacer f_ 0.842
Towards phantom/GPRS, 15mm spacer fy 0.685
Towards ground/EGPRS, 15mm spacer fy 0.777
Towards phantom/EGPRS, 15mm spacer fy 0.693

During the body testing GPRS/EDGE work at the “1 downlink and 4 uplink”,at
this Tx slot RF averaged power is larger than other Tx slots.
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So, the maximum SAR is

Phantom Device Test SAR(mWY/g)
Configuration Position f (MHz) fu(MHz) fu(MHz)
Towards
15mm spacer -—- - 0.893
Ground/GPRS

Mode: GSM1900
f.(MHz)=1850.2MHz fu(MHz)=1880.0MHz fu(MHz)=1909.8MHz

SAR Values (Head, 1900MHz Band)

_ 1 g Average
Limit of SAR (W/kg) 16
Measurement Result
Test Case ( mWig)
1g Average
Left hand, Touch cheek, fu 1.03
Left hand, Touch cheek, fm 0.893
Left hand, Touch cheek, fL 0.884
Left hand, Tilt 15 Degree, fy 0.635
Left hand, Tilt 15 Degree, fu 0.56
Left hand, Tilt 15 Degree, f_ 0.615
Right hand, Touch cheek, fy 0.817
Right hand, Touch cheek, fy 0.797
Right hand, Touch cheek, fL 0.858
Right hand, Tilt 15 Degree, fy 0.605
Right hand, Tilt 15 Degree, fu 0.54
Right hand, Tilt 15 Degree, f_ 0.534
So, the maximum SAR is
Phantom Device Test SAR(mW/g)
Configuration Position fL(MHz) fu(MHZz) fu(MHz)
Left Side Cheek --- -—- 1.03
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Mode: GSM1900 (GSM/GPRS/EDGE)
fL(MHz)=1850.2MHz fu(MHZz)=1880.0MHz
SAR Values (body, 1900MHz Band)

fu(MHz)=1909.8MHz

1 g Average
Limit of SAR (W/kg) 16
Measurement Result
Test Case ( mWig)

1 g Average
Towards ground/GSM, with headset 15mm spacer  fy | 0.452
Towards phantom/GSM, with headset 15mm spacer fy | 0.363
Towards ground/GPRS, 15mm spacer fy 0.580
Towards ground/GPRS, 15mm spacer fy 0.567
Towards ground/GPRS, 15mm spacer f_ 0.563
Towards phantom/GPRS, 15mm spacer fy 0.532
Towards ground/EGPRS, 15mm spacer fy 0.263
Towards phantom/EGPRS, 15mm spacer fy 0.262

During the body testing GPRS/EDGE work at the “1 downlink and 4 uplink”,at
this Tx slot RF averaged power is larger than other Tx slots.

So, the maximum SAR is

Phantom Device Test SAR(mW/qg)
Configuration Position f (MHz) fu(MHz) f4(MHz)
Towards
15mm spacer -—- - 0.580

ground/GPRS
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Mode: WCDMA B5
f(MHz)=826.4MHz  fu(MHz)=836.4MHz

SAR Values (Head, WCDMA B5)

fu(MHz)= 846.6MHz

1 g Average
Limit of SAR (W/kg) 1.6
Measurement Result
Test Case ( mWI/g)
1 g Average
Left hand, Touch cheek , fu 0.624
Left hand, Touch cheek, fm 0.667
Left hand, Touch cheek , fL 0.701
Left hand, Tilt 15 Degree, fu 0.433
Left hand, Tilt 15 Degree, fm 0.408
Left hand, Tilt 15 Degree, fL 0.536
Right hand, Touch cheek, fu 0.715
Right hand, Touch cheek, fum 0.681
Right hand, Touch cheek, fL 0.772
Right hand, Tilt 15 Degree fu 0.409
Right hand, Tilt 15 Degree fm 0.346
Right hand, Tilt 15 Degree, fL 0.438
So, the maximum SAR is
Phantom Device Test SAR(mWY/g)
Configuration Position fL(MHZz) fu(MHz) fu(MHz)
Right Side Cheek 0.772 -—- -—
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Mode: WCDMA B5
f.(MHz)=826.4MHz

fu(MHz)=836.4MHz

SAR Values (body, WCDMA B5)

fu(MHz)= 846.6MHz

Limit of SAR (W/kg)

1 g Average

1.6

Measurement Result

Test Case ( mWig)
1 g Average
Towards ground, 15mm spacer with headset fy 0.528
Towards ground, 15mm spacer with headset fy 0.502
Towards ground, 15mm spacer with headset fi 0.613
Towards phantom,15mm spacer with headset fy 0.468
So, the maximum SAR is
Phantom Device Test SAR(mWY/g)
Configuration Position f (MHz) fu(MHz) fu(MHz)
with headset
Towards ground 0.613 -—- —

15mm spacer
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7.2 Conducted power

Mode GSM850(Head) GSM1900(Head)
Duty cycle: 1:8(12.5%) Duty cycle: 1:8(12.5%)
Channel 128 189 251 512 661 810

Frequency(MHz) 824.2 | 836.4 | 848.8

1850.2 | 1880.0 | 1909.8

Measured

Power(dBm)

32.50 | 3243 | 32.44

30.04 30.05 29.95

GPRS/EDGE Measured Power

GPRS850 GPRS1900
Mode
EDGE850 EDGE1900
Channel 128 189 251 512 661 810

Frequency(MHz) 824.2 836.4 848.8 1850.2 1880.0 1909.8
4Downlink1uplink 32.49 32.42 32.45 30.03 30.02 29.93
Power(dBm) 26.65 26.72 26.64 25.18 25.20 25.10
3Downlink2uplink 31.82 31.74 31.78 28.95 28.88 28.84
Power(dBm) 26.10 26.10 26.03 24.54 24.48 24.35
2Downlink3uplink 30.40 30.25 30.28 27.08 27.01 26.93
Power(dBm) 24.50 24.41 24.33 22.80 22.70 22.60
1Downlink4uplink 29.63 29.50 29.51 26.29 26.24 26.13
Power(dBm) 23.48 23.45 23.40 21.81 21.78 21.69
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GPRS/EDGE Averaged Power
GPRS850 GPRS1900
Mode
EDGE850 EDGE1900
Channel 128 189 251 512 661 810

Frequency(MHz) 824.2 836.4 848.8 1850.2 1880.0 1909.8
4Downlink1uplink 23.46 23.39 23.42 21.00 20.99 20.90
Power(dBm) 17.62 17.69 17.61 16.15 16.17 16.07
3Downlink2uplink 25.80 25.72 25.76 22.93 22.86 22.82
Power(dBm) 20.08 20.08 20.01 18.52 18.46 18.33
2Downlink3uplink 26.14 25.99 26.02 22.82 22.75 22.67
Power(dBm) 20.24 20.15 20.07 18.54 18.44 18.34
1Downlink4uplink 26.62 26.49 26.50 23.28 23.23 23.12
Power(dBm) 20.47 20.44 20.39 18.80 18.77 18.68

Division Factors(for Measured Power and Averaged Power):
To average the power, the division factor is as follows:

1TX-slot (4Downlink1uplink)= 1 transmit time slot out of 8 time slots=>
conducted power divided by (8/1) => -9.03dB
2TX-slots(3Downlink2uplink) = 2 transmit time slots out of 8 time slots=>
conducted power divided by (8/2) => -6.02dB
3TX-slots (2Downlink3uplink)= 3 transmit time slots out of 8 time slots=>
conducted power divided by (8/3) => -4.26dB
4TX-slots (1Downlink4uplink)= 4 transmit time slots out of 8 time slots=>

conducted power divided by (8/4) => -3.01dB

According to the conducted power as above, the body measurements are
performed with 4xslots(1ownlink4plink) for GPRS and EGPRS.
The conducted output power for wcdma:
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Duty cycle: 1 (100%)

Mode WCDMA B5

Channel 4132 4183 4233

Frequency(MHz) 826.4 836.5 846.6

Measured
23.56 23.87 23.01
Power(dBm)

7.3 Summary of Measurement Results (Bluetooth)

The distance between BT antenna and RF antenna is >5cm. The location of
the antennas inside mobile phone is shown below:

I_-_E (Imm _._I

BT Antenna

RF Antenna

The conducted output power of BT is as following:

Channel The output power
2402 MHz 11.17 dBm
2441MHz 10.36 dBm
2480MHz 9.89 dBm
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BT& RF

Separation distance >5cm

RF TX: Standard-alone SAR required

BT TX: Standard-alone SAR not required (P<2Ps )
No simultaneous Tx SAR(BT SAR=0W/kg)
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APPENDIX A: SYSTEM CHECKING SCANS

SYSTEM CHECKING SCANS 900MHz

DUT: Dipole 900 MHz; Type: D900V2; Serial: D900V2 - SN:171
Medium parameters used (interpolated): f = 900 MHz; ¢ = 0.95 mho/m; ¢, = 40.7; p = 1000
kg/m?®

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(9.03, 9.53, 9.2); Calibrated: 4/21/2011-
Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 - SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=15mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 56.3V/m; Power Drift = -0.047 dB

Peak SAR (extrapolated) = 4.08 W/kg

SAR(1 g) =2.72 mWI/g; SAR(10 g) = 1.62 mWI/g

Maximum value of SAR (measured) = 2.9 mW/g

dB
0.000

-3.62

-7.24

-10.9

-14.5

-18.1

0 dB =2.9 mWi/g
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SYSTEM CHECKING SCANS 1800 MHz

DUT: Dipole 1800 MHz; Type: D1800V2; Serial: D1800V2 - SN:2d084
Program Name: System Performance Check at 1800 MHz

Communication System: CW; Frequency: 1800 MHz;Duty Cycle: 1:1
Medium parameters used: f = 1800 MHz; o = 1.35 mho/m; er = 39.4; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.15, 6.5, 6.27); Calibrated: 4/21/2011

— Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 - SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=10mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 90.1 V/m; Power Drift = 0.030 dB

Peak SAR (extrapolated) = 17.9 W/kg

SAR(1 g) = 9.71 mWI/g; SAR(10 g) = 5.08 mW(/g

Maximum value of SAR (measured) = 10.9 mW/g

dB
0.000

-3.78

-f.hb

-11.3

-15.1

-18.9

0 dB =10.9 mW(/g
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APPENDIX B: MEASUREMENT SCANS

GSM (850MHz/Head)

Left Side Cheek 824.2 MHz

Communication System: GSM 850; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.887 mho/m; €. =41.8;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.10 mW/g
Touch position — Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=bmm, dz=b5mm

Reference Value = 14.2 V/m; Power Drift = 0.008 dB
Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 1.07 mW/g; SAR(10 g) = 0.796 mW/g
Maximum value of SAR (measured) = 1.12 mW/g

dB
0.000

-2.08

-4.16

-b.24

-8.32

-10.4

0dB=1.12mW/g

The State Radio_monitoring_center Testing Center (SRTC) Page number: 28 of 120
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205 Copyright ©SRTC




SR I ‘ : No.: SRTC2011-H024-E0054

State Risdio, monodeg_pentes Testing Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Loty
Left Side Cheek 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 836.4 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.10 mW/g
Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 14.3 V/m; Power Drift = 0.065 dB
Peak SAR (extrapolated) = 1.36 W/kg

SAR(1 g) = 1.09 mW/g; SAR(10 g) = 0.809 mW/g
Maximum value of SAR (measured) = 1.15 mW/g

dB
0.000

-2.14

-4.28

-6.42

-6.56

-10.7

0 dB =1.15mW/g
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Left Side Cheek 848.8 MHz

Communication System: GSM 850; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 848.8 MHz; o = 0.907 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.07 mW/g
Touch position — High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 14.2 V/m; Power Drift = 0.009 dB
Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 1.06 mW/g; SAR(10 g) = 0.787 mW/g
Maximum value of SAR (measured) = 1.13 mW/g

dB
0.000

-2.18

-4.36

-6.54

-8.72

-10.9

0 dB =1.13mW/g
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Left Side Tilt 824.2 MHz

Communication System: GSM 850; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.887 mho/m; ¢, = 41.8;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.460 mW/g
Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=bmm, dy=5mm,

dz=5mm

Reference Value = 16.6 V/m; Power Drift = 0.038 dB
Peak SAR (extrapolated) = 0.559 W/kg

SAR(1 g) = 0.450 mW/g; SAR(10 g) = 0.340 mW/g
Maximum value of SAR (measured) = 0.473 mW/g

dB
0.000

-1.67

-3.34

-b.00

-6.67

-8.34

0 dB =0.473mW/g
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State Radio_monitonng_canter Testing Canter

@gmmgmcp (2 )

Left Side Tilt 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 836.4 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.472 mW/g
Tilt position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 16.7 V/m; Power Drift = -0.024 dB
Peak SAR (extrapolated) = 0.573 W/kg

SAR(1 g) = 0.460 mW/g; SAR(10 g) = 0. 347 mW/g
Maximum value of SAR (measured) = 0.487 mW/g

dB
0.000

-1.79

-3.59

-h.38

-1.18

-8.97

0 dB =0.487mW/g
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Left Side Tilt 848.8 MHz

Communication System: GSM 850; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 848.8 MHz; o = 0.907 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.470 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 16.7 V/m; Power Drift = -0.012 dB
Peak SAR (extrapolated) = 0.579 W/kg

SAR(1 g) = 0.461 mW/g; SAR(10 g) = 0.346 mW/g
Maximum value of SAR (measured) = 0.488 mW/g

dB
0.000

-1.70

-3.40

-5.11

-6.81

-8.51

0 dB =0.488mW/g
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vt o FCC ID: RAD204
T
Right Side Cheek 824.2 MHz

Communication System: GSM 850; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.887 mho/m; ¢, = 41.8;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.13 mW/g
Touch position — Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=bmm, dz=bmm

Reference Value = 16.8 V/m; Power Drift = 0.011 dB
Peak SAR (extrapolated) = 1.32 W/kg

SAR(1 g) = 1.1 mW/g; SAR(10 g) = 0.832 mW/g
Maximum value of SAR (measured) = 1.16 mW/g

dB
0.000

-1.99

-3.98

-6.98

-7.97

-9.96

0 dB =1.16mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Cheek 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 836.4 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.13 mW/g
Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 17.0 V/m; Power Drift = 0.027 dB
Peak SAR (extrapolated) = 1.32 W/kg

SAR(1 g) = 1.1 mW/g; SAR(10 g) = 0.827 mW/g
Maximum value of SAR (measured) = 1.16 mW/g

dB
0.000

-1.96

-39

-b.87

-7.62

-9.78

0 dB =1.16mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Cheek 848.8 MHz

Communication System: GSM 850; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 848.8 MHz; o = 0.907 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.11 mW/g
Touch position — High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 16.8 V/m; Power Drift = 0.033 dB
Peak SAR (extrapolated) = 1.28 W/kg

SAR(1 g) = 1.07 mW/g; SAR(10 g) = 0.807 mW/g
Maximum value of SAR (measured) = 1.12 mW/g

dB
0.000

-2.04

-4.08

-6.12

-6.16

-10.2

0 dB = 1.12mW/g
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Bl e s FCC ID: RAD204
T
Right Side Tilt 836.4MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 836.4 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.462 mW/g
Tilt position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=bmm, dz=bmm

Reference Value = 14.0 V/m; Power Drift = 0.004 dB
Peak SAR (extrapolated) = 0.557 W/kg

SAR(1 g) = 0.455 mW/g; SAR(10 g) = 0.344 mW/g
Maximum value of SAR (measured) = 0.477 mW/g

dB
0.000

-1.73

-3.46

-h.20

-6.93

-6.66

0 dB = 0.477mW/g
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State Radio_monitonng_canter Testing Canter

@gmmgmcp (2 )

Right Side Tilt 848.8MHz

Communication System: GSM 850; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 848.8 MHz; o = 0.907 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.486 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=bmm

Reference Value = 14.0 V/m; Power Drift = 0.058 dB
Peak SAR (extrapolated) = 0.592 W/kg

SAR(1 g) = 0.481 mW/g; SAR(10 g) = 0.362 mW/g
Maximum value of SAR (measured) = 0.506 mW/g

dB
0.000

-1.82

-3.63

-b.45

-1.26

-9.08

0 dB = 0.506mW/g
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Right Side Tilt 824.2MHz

Communication System: GSM 850; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.887 mho/m; ¢, = 41.8;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.521 mW/g
Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=bmm

Reference Value = 16.8 V/m; Power Drift = -0.004 dB
Peak SAR (extrapolated) = 0.639 W/kg

SAR(1 g) = 0.515 mW/g; SAR(10 g) = 0.387 mW/g
Maximum value of SAR (measured) = 0.546 mW/g

dB
0.000

-1.71

-3.42

-b.14

-6.85

-8.56

0 dB = 0.546mW/g
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GSM with headset (850MHz/Flat)

FLAT Towards ground 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; €, =55.9; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (measured) = 0.389 mW/g

Towards ground — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 14.8 V/m; Power Drift = 0.017 dB
Peak SAR (extrapolated) = 0.521 W/kg

SAR(1 g) = 0.364 mW/g; SAR(10 g) = 0.259 mW/g

dB
0.000

-2.22

-4.44

-6.66

-8.88

-11.1

0 dB =0.259mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%&%&ﬂﬂ* Cotiriiebly
FLAT Towards phantom 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; ¢, =55.9; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.331 mW/g
Towards plantom — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 16.1 V/m; Power Drift = 0.064 dB
Peak SAR (extrapolated) = 0.412 W/kg

SAR(1 g) = 0.321 mW/g; SAR(10 g) = 0.237 mW/g
Maximum value of SAR (measured) = 0.338 mW/g

dB
0.000

-1.91

-3.81

-5.72

-f.62

-9.53

0 dB =0.338mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

GSM (850MHz with GPRS/Flat)

FLAT Towards ground 824.2 MHz

Communication System: GSM 850; Frequency: 824.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 824.2 MHz; o = 0.95 mho/m; €, = 56; p
= 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Low GPRS/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.896 mW/g
Towards ground — Low GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 23.8 V/m; Power Drift = -0.024 dB
Peak SAR (extrapolated) = 1.17 W/kg

SAR(1 g) = 0.842 mW/g; SAR(10 g) = 0.585 mW/g

dB
0.000

-2.02

-4.04

-6.06

-8.08

-10.1

0 dB =0.585mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

FLAT Towards ground 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; €, =55.9; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle GPRS/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.870 mW/g

Towards ground — Middle GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 24.6 V/m; Power Drift = -0.120 dB
Peak SAR (extrapolated) = 1.15 W/kg

SAR(1 g) = 0.826 mW/g; SAR(10 g) = 0.571 mW/g
Maximum value of SAR (measured) = 0.884 mW/g

dB
0.000

-2.06

-4.12

-6.18

-8.24

-10.3

0 dB = 0.884mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

FLAT Towards ground 848.8 MHz

Communication System: GSM 850; Frequency: 848.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 848.8 MHz; o = 0.969 mho/m; ¢, = 55.8;
p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — High GPRS/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.862 mW/g
Towards ground — High GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 24.1 V/m; Power Drift = 0.123 dB
Peak SAR (extrapolated) = 1.93 W/kg

SAR(1 g) = 0.893 mW/g; SAR(10 g) = 0.583 mW/g
Maximum value of SAR (measured) = 0.869 mW/g

dB
0.000

-2.22

-4.44

-6.66

-8.88

-11.1

0 dB = 0.869mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Cotiriiebly
FLAT Towards phantom 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; €, =55.9; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle GPRS/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.726 mW/g

Towards plantom — Middle GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 23.5 V/m; Power Drift = -0.038 dB
Peak SAR (extrapolated) = 0.915 W/kg

SAR(1 g) = 0.685 mW/g; SAR(10 g) = 0.493 mW/g
Maximum value of SAR (measured) = 0.723 mW/g

dB
0.000

-1.90

-3.80

-5.70

-7.60

0 dB =0.723mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i?ﬁﬁ%ﬁm‘? Gty

GSM (850MHz with EGPRS/Flat)

FLAT Towards ground 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; €, =55.9; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle EDGE/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.808 mW/g

Towards ground — Middle EDGE/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 22.1 V/m; Power Drift = -0.082 dB
Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.777 mW/g; SAR(10 g) = 0.538 mW/g
Maximum value of SAR (measured) = 0.828 mW/g

dB
0.000

-2.08

-4.16

-6.24
-8.32
-10.4
0 dB =0.828mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Cotiriiebly
FLAT Towards phantom 836.4 MHz

Communication System: GSM 850; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 836.41 MHz; o = 0.96 mho/m; €, =55.9; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle EDGE/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.712 mW/g

Towards plantom — Middle EDGE/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 22.5 V/m; Power Drift = -0.033 dB
Peak SAR (extrapolated) = 0.923 W/kg

SAR(1 g) = 0.693 mW/g; SAR(10 g) = 0.497 mW/g
Maximum value of SAR (measured) = 0.733 mW/g

dB
0.000

-1.91

-3.83
5.74
-7.66
-9.57
0 dB =0.733mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Gty

GSM (1900MHz/Head)

Right Side Cheek 1850.2 MHz

Communication System: PCS1900; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.41 mho/m; ¢, = 39.2;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle/Area Scan (6x11x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.850 mW/g

Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 10.7 V/m; Power Drift = 0.101 dB
Peak SAR (extrapolated) = 1.05 W/kg

SAR(1 g) = 0.858 mW/g; SAR(10 g) = 0.632 mW/g
Maximum value of SAR (measured) = 0.905 mW/g

dB
0.000

-1.77

-3.b4

-5.32

-7.09

-8.86

0 dB = 0.905mW/g
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State Hadio_moradng_centss Testiog Conter FCC ID: RAD204
Eiﬁ%&ﬂﬂ* (2 )

Right Side Cheek 1880.0 MHz

Communication System: cdma PCS (2000 , 1900); Frequency: 1880 MHz;Duty Cycle: 1:1
Medium parameters used: f = 1880 MHz; o = 1.44 mho/m; ¢, = 39; p = 1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128; ConvF(4.95, 5.22, 5.06); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle /Area Scan (6x11x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.855 mW/g
Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=bmm, dz=b5mm

Reference Value = 14.1 V/m; Power Drift = -0.177 dB
Peak SAR (extrapolated) = 1.20 W/kg

SAR(1 g) = 0.797 mW/g; SAR(10 g) = 0.486 mW/g

dB
0.000

-3.36

-6.72

-10.1

-13.4

0 dB =0.885mW/g
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vt o FCC ID: RAD204
T
Right Side Cheek 1909.8 MHz

Communication System: PCS1900; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1910 MHz; o = 1.46 mho/m; ¢, = 38.8; p = 1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x10x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.806 mW/g
Touch position — High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 10.5 V/m; Power Drift = 0.167 dB
Peak SAR (extrapolated) = 1.02 W/kg

SAR(1 g) = 0.817 mW/g; SAR(10 g) = 0.600 mW/g
Maximum value of SAR (measured) = 0.873 mW/g

dB
— 0.000

—-1.75

-3.50

-5.26

-f.0

-8.76

0 dB =0.873mW/g
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FCC ID: RAD204

The State Hadio_monfioning_center Testing Canter

BRSO

Right Side Tilt 1850.2 MHz

Communication System: PCS1900; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.41 mho/m; ¢, = 39.2;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.519 mW/g
Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 20.8 V/m; Power Drift = -0.038 dB
Peak SAR (extrapolated) = 0.782 W/kg

SAR(1 g) = 0.534 mW/g; SAR(10 g) = 0.331 mW/g
Maximum value of SAR (measured) = 0.584 mW/g

dB
0.000

-3.58

-7.16

-10.7

-14.3

-17.9

0 dB =0.584mW/g
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FCC ID: RAD204

The State Hadio_monfioning_center Testing Canter

BRSO

Right Side Tilt 1909.8 MHz

Communication System: PCS1900; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1910 MHz; o = 1.46 mho/m; ¢, = 38.8; p = 1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.624 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 21.7 V/m; Power Drift = 0.017 dB
Peak SAR (extrapolated) = 0.918 W/kg

SAR(1 g) = 0.605 mW/g; SAR(10 g) = 0.366 mW/g
Maximum value of SAR (measured) = 0.655 mW/g

dB
0.000

-3.70

-7.40

-11.1

-14.8

-18.5

0 dB =0.655mW/g

The State Radio_monitoring_center Testing Center (SRTC) Page number: 55 of 120
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright ©SRTC




SR I ‘ : No.: SRTC2011-H024-E0054
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State Radio_monitonng_canter Testing Canter

@gmmgmcp (2 )

Right Side Tilt 1880.0 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.44 mho/m; ¢, = 39; p = 1000 kg/m’
Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.561 mW/g
Tilt position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 20.7 V/m; Power Drift = 0.003 dB
Peak SAR (extrapolated) = 0.806 W/kg

SAR(1 g) = 0.540 mW/g; SAR(10 g) = 0.332 mW/g
Maximum value of SAR (measured) = 0.589 mW/g

dB
0.000

-3.64

-1.28

-10.9

-14.6

-18.2

0 dB =0.589mW/g
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FCC ID: RAD204

The State Hadio_monfioning_center Testing Canter

BRSO

Left Side Cheek 1850.2 MHz

Communication System: PCS1900; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.41 mho/m; €, = 39.2;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128; ConvF(4.95, 5.22, 5.06); Calibrated: 4/21/2011

— Sensor-Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Low/Area Scan (6x11x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.880 mW/g
Touch position — Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=5mm, dy=5mm, dz=5mm

Reference Value = 15.1 V/m; Power Drift = -0.015 dB
Peak SAR (extrapolated) = 1.39 W/kg

SAR(1 g) = 0.884 mW/g; SAR(10 g) = 0.527 mW/g
Maximum value of SAR (measured) = 0.967 mW/g

dB
0.000

-3.48

-6.96

-10.4

-13.9

-17.4

0dB = 0.967 mW/g
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FCC ID: RAD204

State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Left Side Cheek 1880.0 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1880 MHz; o = 1.35 mho/m; €., = 40.3; p
= 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(5.438, 5.759, 5.595): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle /Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.935 mW/g
Touch position — Middle /Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 12.5 V/m; Power Drift = 0.011 dB
Peak SAR (extrapolated) = 1.37 W/kg

SAR(1 g) = 0.893 mW/g; SAR(10 g) = 0.534 mW/g
Maximum value of SAR (measured) = 0.988 mW/g

dB
0.000

-3.30

-6.60

-9.90

-13.2

-16.5

0 dB = 0.988mW/g
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State Risdio, monodeg_pentes Testing Conter FCC ID: RAD204
@iﬂ&%&mﬂ* Loty
Left Side Cheek 1909.8 MHz

Communication System: PCS1900; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1909.8 MHz; o = 1.38 mho/m; ¢, = 40.2;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128; ConvF(5.438, 5.759, 5.595); Calibrated: 4/21/2011

— Sensor-Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.11 mW/g
Touch position — High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=5mm, dy=5mm, dz=5mm

Reference Value = 11.4 V/m; Power Drift = -0.009 dB
Peak SAR (extrapolated) = 1.64 W/kg

SAR(1 g) = 1.03 mW/g; SAR(10 g) = 0.607 mW/g
Maximum value of SAR (measured) = 1.14 mW/g

dB
0.000

-3.42

-6.64

-10.3

-13.7

-17.1

0 dB =1.14mW/g
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1g/10g Averaged SAR
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Z-Scan at power reference point (1900MHz CH810)
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he Stabe Radio_moniionng_center Testing Canter

ERF LR O

Left Side Tilt 1850.2 MHz

Communication System: PCS1900; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.41 mho/m; €, = 39.2;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128; ConvF(4.95, 5.22, 5.06); Calibrated: 4/21/2011

— Sensor-Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.629 mW/g
Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=b5mm

Reference Value = 20.8 V/m; Power Drift = -0.014 dB
Peak SAR (extrapolated) = 0.920 W/kg

SAR(1 g) = 0.615 mW/g; SAR(10 g) = 0.377 mW/g
Maximum value of SAR (measured) = 0.661 mW/g

dB
0.000

-3.80

-7.60

-11.4

-15.2

-19.0

0 dB =0.661mW/g
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FCC ID: RAD204

The State Hadio_monfioning_center Testing Canter

BRSO

Left Side Tilt 1880.0 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.44 mho/m; ¢, = 39; p = 1000 kg/m’
Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.95, 5.22, 5.06): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.567 mW/g
Tilt position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 19.3 V/m; Power Drift = -0.009 dB
Peak SAR (extrapolated) = 0.860 W/kg

SAR(1 g) = 0.560 mW/g; SAR(10 g) = 0.339 mW/g
Maximum value of SAR (measured) = 0.613 mW/g

dB
0.000

-4.04

-8.08

-12.1

-16.2

-20.2

0 dB = 0.613 mW/g
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The State Hadio_monfioning_center Testing Canter

BRSO

Left Side Tilt 1909.8 MHz

Communication System: PCS1900; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1910 MHz; o = 1.46 mho/m; ¢, = 38.8; p = 1000 kg/m’
Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128; ConvF(4.95, 5.22, 5.06); Calibrated: 4/21/2011

— Sensor-Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.645 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 21.1 V/m; Power Drift = -0.062 dB
Peak SAR (extrapolated) = 0.975 W/kg

SAR(1 g) = 0.635 mW/g; SAR(10 g) = 0.383 mW/g
Maximum value of SAR (measured) = 0.690 mW/g

dB
0.000

-4.02

-6.04

-1241

-16.1

-20.1

0 dB =0.690mW/g
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Eiﬁﬁﬁmﬂp (2 )

GSM with headset (1900MHz/Flat)

FLAT Towards ground 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.439 mW/g
Towards ground — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 11.2 V/m; Power Drift = -0.073 dB
Peak SAR (extrapolated) = 0.714 W/kg

SAR(1 g) = 0.452 mW/g; SAR(10 g) = 0.268 mW/g
Maximum value of SAR (measured) = 0.492 mW/g

dB
0.000

-3.28

-6.56

-9.84

-13.1

-16.4

0 dB =0.492mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Cotiriiebly
FLAT Towards phantom 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.374 mW/g
Towards plantom — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 15.0 V/m; Power Drift = -0.049 dB
Peak SAR (extrapolated) = 0.576 W/kg

SAR(1 g) = 0.363 mW/g; SAR(10 g) = 0.212 mW/g
Maximum value of SAR (measured) = 0.395 mW/g

dB
0.000

-3.62

-7.24

-10.9
-14.5
-18.1
0 dB =0.395mW/g
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Eiﬁﬁﬁmﬂp (2 )

GSM (1900MHz with GPRS/Flat)

FLAT Towards ground 1850.2 MHz

Communication System: PCS1900; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3

Medium parameters used (interpolated): f = 1850.2 MHz; o = 1.53 mho/m; ¢, = 53.8;
p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Low GPRS/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.544 mW/g
Towards ground — Low GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 8.95 V/m; Power Drift = -0.081 dB
Peak SAR (extrapolated) = 0.918 W/kg

SAR(1 g) = 0.563 mW/g; SAR(10 g) = 0.327 mW/g
Maximum value of SAR (measured) = 0.621 mW/g

dB
0.000

-3.14

-6.28

-9.42

-12.6
-158.7
0 dB =0.621mW/g
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FLAT Towards ground 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle GPRS/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.554 mW/g

Towards ground — Middle GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 7.78 V/m; Power Drift = -0.055 dB
Peak SAR (extrapolated) = 0.926 W/kg

SAR(1 g) = 0.567 mW/g; SAR(10 g) = 0.331 mW/g
Maximum value of SAR (measured) = 0.624 mW/g

dB
0.000

-3.16

-6.32

-9.48

-12.6
-15.8
0 dB =0.624mW/g
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FLAT Towards ground 1909.8 MHz

Communication System: PCS1900; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1910 MHz; o = 1.6 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — High GPRS/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.579 mW/g
Towards ground — High GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 7.38 V/m; Power Drift = -0.030 dB
Peak SAR (extrapolated) = 0.951 W/kg

SAR(1 g) = 0.580 mW/g; SAR(10 g) = 0.341 mW/g
Maximum value of SAR (measured) = 0.637 mW/g

dB
0.000

-3.20

-6.40

-9.60

-12.8

-16.0

0 dB =0.624mW/g
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FLAT Towards phantom 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle GPRS/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.573 mW/g

Towards plantom — Middle GPRS/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 10.9 V/m; Power Drift = 0.130 dB
Peak SAR (extrapolated) = 0.868 W/kg

SAR(1 g) = 0.532 mW/g; SAR(10 g) = 0.313 mW/g
Maximum value of SAR (measured) = 0.576 mW/g

dB
0.000

-3.06

-6.12

-9.18
-12.2
-15.3
0 dB =0.576mW/g
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Eiﬁﬁﬁmﬂp (2 )

GSM (1900MHz with EGPRS/Flat)

FLAT Towards ground 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle EDGE/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.270 mW/g

Towards ground — Middle EDGE/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=5mm, dz=bmm

Reference Value = 5.39 V/m; Power Drift = 0.058 dB
Peak SAR (extrapolated) = 0.433 W/kg

SAR(1 g) = 0.263 mW/g; SAR(10 g) = 0. 154 mW/g
Maximum value of SAR (measured) = 0.291 mW/g

dB
0.000

-3.34

-6.68

-10.0

-13.4

-16.7

0 dB =0.291mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

FLAT Towards phantom 1880 MHz

Communication System: PCS1900; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium parameters used: f = 1880 MHz; o = 1.57 mho/m; ¢, = 53.5; p = 1000 kg/m’
Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(4.53, 4.79, 4.63): Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1559; Type: SAM; Serial: 1559

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle EDGE/Area Scan (6x9x1): Measurement grid: dx=15mm,

dy=15mm
Maximum value of SAR (measured) = 0.284 mW/g

Towards plantom — Middle EDGE/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement

grid: dx=bmm, dy=bmm, dz=bmm

Reference Value = 7.81 V/m; Power Drift = 0.086 dB
Peak SAR (extrapolated) = 0.436 W/kg

SAR(1 g) = 0.262 mW/g; SAR(10 g) = 0. 154 mW/g
Maximum value of SAR (measured) = 0.286 mW/g

dB
0.000

-3.24

-6.48

-9.72

-13.0
-16.2
0 dB =0.286mW/g
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WCDMA B5 (Head)
Left Side Cheek 826.4 MHz

Communication System: UMTS 835; Frequency: 826.4 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 826.4 MHz; o = 0.888 mho/m; ¢, = 41.9;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.710 mW/g
Touch position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=b5mm

Reference Value = 15.0 V/m; Power Drift = 0.015 dB
Peak SAR (extrapolated) = 0.856 W/kg

SAR(1 g) = 0.701 mW/g; SAR(10 g) = 0.532 mW/g
Maximum value of SAR (measured) = 0.740 mW/g

db
0.000

-1.84

-3.69

-5.53

-7.38

-9.22

0 dB =0.740mW/g
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Left Side Cheek 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.661 mW/g
Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=b5mm

Reference Value = 14.1 V/m; Power Drift = 0.151 dB
Peak SAR (extrapolated) = 0.823 W/kg

SAR(1 g) = 0.667 mW/g; SAR(10 g) = 0.501 mW/g
Maximum value of SAR (measured) = 0.702 mW/g

db
0.000

-1.91

-3.82

572

-1.63

-9.54

0 dB =0.702mW/g
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Left Side Cheek 846.6 MHz

Communication System: UMTS 835; Frequency: 846.6 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 846.6 MHz; o = 0.905 mho/m; ¢, = 41.7;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.634 mW/g
Touch position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=bmm, dz=5mm

Reference Value = 14.1 V/m; Power Drift = 0.076 dB
Peak SAR (extrapolated) = 0.760 W/kg

SAR(1 g) = 0.624 mW/g; SAR(10 g) = 0.474 mW/g
Maximum value of SAR (measured) = 0.656 mW/g

db
0.000

-1.88

-3.76

-5.65

-1.53

9.1

0 dB =0.656mW/g
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T
Left Side Tilt 826.4 MHz

Communication System: UMTS 835; Frequency: 826.4 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 826.4 MHz; o = 0.888 mho/m; ¢, = 41.9;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.541 mW/g

Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=bmm, dy=5mm,

dz=5mm

Reference Value = 20.2 V/m; Power Drift = -0.011 dB
Peak SAR (extrapolated) = 0.674 W/kg

SAR(1 g) = 0.536 mW/g; SAR(10 g) = 0.401 mW/g
Maximum value of SAR (measured) = 0.567 mW/g

dB
0.000

-1.67

-3.35

-5.02

-6.70

-8.37

0 dB =0.567mW/g
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Left Side Tilt 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.410 mW/g
Tilt position — Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=bmm, dz=5mm

Reference Value = 17.5 V/m; Power Drift = 0.024 dB
Peak SAR (extrapolated) = 0.514 W/kg

SAR(1 g) = 0.408 mW/g; SAR(10 g) = 0.304 mW/g
Maximum value of SAR (measured) = 0.430 mW/g

db
0.000

-1.67

-3.34

-5.00

-6.67

-8.34

0 dB =0.430mW/g

The State Radio_monitoring_center Testing Center (SRTC) Page number: 77 of 120
Tel: 86-10-68009202 68009203
Fax: 86-10-68009195 68009205 Copyright ©SRTC




SR I ‘ : No.: SRTC2011-H024-E0054
FCC ID: RAD204

State Radio_monitonng_canter Testing Canter

@gmmgmcp (2 )

Left Side Tilt 846.6MHz

Communication System: UMTS 835; Frequency: 846.6 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 846.6 MHz; o = 0.905 mho/m; ¢, = 41.7;
p = 1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.434 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 18.4 V/m; Power Drift = 0.048 dB
Peak SAR (extrapolated) = 0.547 W/kg

SAR(1 g) = 0.433 mW/g; SAR(10 g) = 0.322 mW/g
Maximum value of SAR (measured) = 0.458 mW/g

db
0.000

-1.70

-3.40

511

-6.81

-8.51

0 dB =0.458mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Cheek 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.712 mW/g
Touch position — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 13.3 V/m; Power Drift = 0.075 dB
Peak SAR (extrapolated) = 0.826 W/kg

SAR(1 g) = 0.681 mW/g; SAR(10 g) = 0.513 mW/g
Maximum value of SAR (measured) = 0.720 mW/g

dB
0.000

-2.08

-4.16

-6.24

-8.32

-10.4

0 dB =0.720mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Cheek 826.4MHz

Communication System: UMTS 835; Frequency: 826.4 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 826.4 MHz; o = 0.888 mho/m; ¢, = 41.9;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.802 mW/g
Touch position — Low/Zoom Scan (7x7x7) /Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 14.3 V/m; Power Drift = 0.079 dB
Peak SAR (extrapolated) = 0.940 W/kg

SAR(1 g) = 0.772 mW/g; SAR(10 g) = 0.584 mW/g
Maximum value of SAR (measured) = 0.814 mW/g

dB
0.000

-1.85

-3.70

-5.54

-7.39

-9.24

0 dB =0.814mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Cheek 846.6 MHz

Communication System: UMTS 835; Frequency: 846.6 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 846.6 MHz; o = 0.905 mho/m; ¢, = 41.7;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Touch position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.747 mW/g
Touch position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=5mm, dz=bmm

Reference Value = 13.8 V/m; Power Drift = 0.019 dB
Peak SAR (extrapolated) = 0.863 W/kg

SAR(1 g) = 0.715 mW/g; SAR(10 g) = 0.538 mW/g
Maximum value of SAR (measured) = 0.751 mW/g

dB
0.000

-1.93

-3.86

-5.78

-1

-9.64

0 dB =1.07mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

Right Side Tilt 826.4 MHz

Communication System: UMTS 835; Frequency: 826.4 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 826.4 MHz; o = 0.888 mho/m; ¢, = 41.9;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 — SN3128; ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.446 mW/g
Tilt position — Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 17.4 V/m; Power Drift = 0.041 dB
Peak SAR (extrapolated) = 0.547 W/kg

SAR(1 g) = 0.438 mW/g; SAR(10 g) = 0.329 mW/g
Maximum value of SAR (measured) = 0.463 mW/g

db
0.000

-1.66

Rl |

-4.97

-6.62

-8.28

0 dB =0.463mW/g
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State Radio_monitonng_canter Testing Canter

@gmmgmcp (2 )

Right Side Tilt 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.897 mho/m; ¢, = 41.6;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.355 mW/g
Tilt position — Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=bmm, dz=b5mm

Reference Value = 15.4 V/m; Power Drift = -0.003 dB
Peak SAR (extrapolated) = 0.431 W/kg

SAR(1 g) = 0.346 mW/g; SAR(10 g) = 0.259 mW/g
Maximum value of SAR (measured) = 0.366 mW/g

dB
0.000

-1.69

-3.38

-b.07

-6.76

-8.45

0 dB =0.366mW/g
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Right Side Tilt 846.6MHz

Communication System: UMTS 835; Frequency: 846.6 MHz;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 846.6 MHz; o = 0.905 mho/m; ¢, = 41.7;
p = 1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

— Probe: ES3DV3 — SN3128: ConvF(7.88, 8.3, 8.05); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

— Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.414 mW/g
Tilt position — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=bmm

Reference Value = 16.4 V/m; Power Drift = 0.047 dB
Peak SAR (extrapolated) = 0.513 W/kg

SAR(1 g) = 0.409 mW/g; SAR(10 g) = 0.305 mW/g
Maximum value of SAR (measured) = 0.430 mW/g

dB
0.000

-1.71

-3.42

-h.13

-6.64

-8.5h

0 dB =0.430mW/g
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WCDMA B5 with headset (Flat)

FLAT Towards ground 826.4 MHz

Communication System: UMTS 835; Frequency: 826.4 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 826.4 MHz; o = 0.952 mho/m; ¢, = 55.9;
p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Low/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.621 mW/g
Towards ground — Low/Zoom Scan (7x7x7) /Cube 0: Measurement grid: dx=5mm, dy=5mm,

dz=5mm

Reference Value = 20.2 V/m; Power Drift = 0.039 dB
Peak SAR (extrapolated) = 0.808 W/kg

SAR(1 g) = 0.613 mW/g; SAR(10 g) = 0.443 mW/g
Maximum value of SAR (measured) = 0.651 mW/g

dB
0.000

-1.92

-3.64

577

-7.69
-9.61
0 dB =0.651mW/g
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State Radio_monitonng_canter Testing Canter

Eiﬁﬁﬁmﬂp (2 )

FLAT Towards ground 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.96 mho/m; ¢, =55.9; p
= 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — Middle/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.521 mW/g
Towards ground — Middle/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid:

dx=bmm, dy=5mm, dz=bmm

Reference Value = 18.0 V/m; Power Drift = -0.041 dB
Peak SAR (extrapolated) = 0.671 W/kg

SAR(1 g) = 0.502 mW/g; SAR(10 g) = 0.361 mW/g
Maximum value of SAR (measured) = 0.532 mW/g

dB
0.000

-1.93

-3.85

-h.78

-1.70

-9.63

0 dB = 0.532mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
@i%ﬁ%&ﬂﬂ* Cotiriiebly
FLAT Towards ground 846.6 MHz

Communication System: UMTS 835; Frequency: 846.6 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 846.6 MHz; o = 0.968 mho/m; ¢, = 55.8;
p = 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards ground — High/Area Scan (6x9x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.554 mW/g
Towards ground — High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=5mm, dz=bmm

Reference Value = 17.4 V/m; Power Drift = -0.145 dB
Peak SAR (extrapolated) = 0.719 W/kg

SAR(1 g) = 0.528 mW/g; SAR(10 g) = 0.376 mW/g
Maximum value of SAR (measured) = 0.560 mW/g

dB
0.000

-2.06

-4.12

-6.18

-8.24

0 dB =0.560mW/g
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State Radio monionng_caniss Testig Conter FCC ID: RAD204
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FLAT Towards phantom 836.5 MHz

Communication System: UMTS 835; Frequency: 836.5 MHz:;Duty Cycle: 1:1

Medium parameters used (interpolated): f = 836.5 MHz; o = 0.96 mho/m; ¢, =55.9; p
= 1000 kg/m’

Phantom section: Flat Section

DASY4 Configuration:

— Probe: ES3DV3 - SN3128; ConvF(6.78, 7.02, 6.8); Calibrated: 4/21/2011

— Sensor—Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE — SN720; Calibrated: 1/19/2011

— Phantom: SAM 1560; Type: SAM; Serial: 1560

— Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Towards plantom — Middle/Area Scan (6x9x1) : Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 0.478 mW/g

Towards plantom — Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,

dy=bmm, dz=bmm

Reference Value = 18.4 V/m; Power Drift = 0.015 dB
Peak SAR (extrapolated) = 0.599 W/kg

SAR(1 g) = 0.468 mW/g; SAR(10 g) = 0.345 mW/g
Maximum value of SAR (measured) = 0.493 mW/g

dB

0.000

-1.74

-3.48

5.23

-6.97

8.71

0 dB =0.493mW/g
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APPENDIX C: RELEVANT PAGES FROM PROBE CALIBRATION
REPORT(S)

The State Radio_monitoring_center Testing Center

Calibration Certificate

L
H«.Ql'\\:_u-’/"l J'/r__
=

3 5 t o
“hortgla CNAS LD447

Instrument Dsimetric E-field Probe

TypeMuodel ES3DV3

Maunfacturer Schmid & Pariner Engineering AG

Serfal Mo SN:II2R

Name of Client The State Radie_monitoring_center Testing Center
Acldress of Client M B0 Bed Lishi Road XiCheng District
Calibration Trate 2011.4.21

All calibrations have been conducted In the closed labaratory facility: envirmnmend
temperature (2243) T and bomidity<=70%

Approved by

——— —

Tel: HS6-10-cR0rz G Fax; +86-T0-GB00T205 &80 ]05
Adid: Mo Bel Lishi Road, Xi Cheng District Beijing 100037, PR .China

Page | of & Certifieste Mo SHTCI0]SCALGDE 003
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ESAR NP R

The State Radio_monitoring_center Testing Center

[ Reference documents of the mensurement{Code, Kame)

| SRTC3003-YL. & 0 Working proecedure for ealibration BAR testing system

| Place and mﬁmnm:nl:l;ﬂﬂd]ﬂﬂﬂ of the measurement
Temperature 23,170 Humidity 28.6%
Laosentibon SETCIG room
I | Scheduled |

Primary Calibration Equipment used | ModelType D Cal Irate Calibration |
Power meter T E4a17A | SN:MY4SI01004 | 20108 20118
Poswer sensar E300B SN: MY d1496001 0108 20118
Power SEnsor ETMMIE SNz MY 414903 20108 20118
Reference DAE DAEd SMN: 720 0111 FLIl WA
Signal gencrator SMILAG SM:103514 200LE M1L8
Network analyveer BTI4ET SN:US4037 2083 200,38 20118
Secundary Caliration Equipment uset ModelType I
Waveguide WELS RY SN: 1006
Wavegnide WELE R14 SM:1003
Waveguide WGLS RIZ SN 1006

Tel: +86=10=6800202 GSN0TID Fax) +86-10-68009T05 GRIHISIRG

Add: No8l) Bel Lishd Road, Xi Cheng Distriei Bedjing 100037, P.R .Chins

Page 2 0f 6 Cerificate Mo SRTC011-CA LID2-003
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The State Radio_monitoring_center Testing Center

Maote:

1. This calibration certificate documents the traceability to national stundards, which realize the physical units of
measurements (511
The measarements and the uncertaintics with confidence probability are given on the following pages and are part

of the certificate.

2.This calfbration certificate is not permitted to be reproduced except in full without written the approval of the only

laboraliry.

3. SRTC is responsible for the whole of certificate only with stamp of SRTC,

4. The calibration results woulil be valid only for the items calibration,

Tul +SH-10-68009202 2009203  Faxy 861065009205 6R009 195
Add: No.80 Bei Lishi Bond, Xi Cheng District Beijing 100037, P R .China
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ESAR NP R

The State Radio_monitoring_center Testing Center

Glossary

TSL Tissue Simulating Liguid

MNORM:x, v, = The sensitivity in free spacs

ConvF The sensitivity of the TSL/The sensitivity in free space

DCrP Diode Compression Point

Angle @ p roedation around probe axis

Angle @ it rotation around an axis that is in the plane normal to probe axis

fe. B=0. means thatis normal 1o probe axiz

Methods Applied and Interpretation of Parameters

* NOREMx; v, 2 Assessed for E-field polasization 6=0 for XY sensors and 8=90) for £ sensor

= NORMIf)%, ¥, 2= NORMz, ¥, 2 # frequency _response. And this lingarization is implemented in DASY4
software versions laer than 4.2, The uncertainty of the frequency response is included in the states
uncertainty of ConvF.

« DCPxy2: DOCP are numerical lincarization parameters assessed based on the data of power sweep{no
uncertainty required). DCP does not depend on frequency and medium.

» ConvF and boundary effect: Assessed in flal phantom using E-field and inside waveguide using
analytical field distributions based on power measurements for [> S00MHEZ The sameé setups are used
for mssessment of the parameters applied for boundary compensation{alpha depthiof which typical
uncertuinty values are given. A frequency dependent ConvF 15 used i DASY verston 4.4 and higher
which allows extending the validity from +50MHz to £ 100MHz,

= Spherical isoiropy: in a locally homogeneous field realized using an open waveguide setup,

Tely HSG-10-GH009202  6X000203 Faxy +86-10-G8HPKI05  GR0FIRS
Adil: Mo.El Bei Lizhi Rand, Xi Cheag Digiricl Beijing 100037, PR .China
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Measurement Conditions

[DASY versions DSAY 5 | vsazodes |
| Model Flut phantom ——

Probe Sensitivity Parameters

Value 5 Unit |
Axis X 10 | 1 Ny
Axis Y 100 . o il
Axis T 100 SV S

1. Diode Compression Point

Value Llnit Uncertainty (k=2)
Axis X 0740 i 10.52%
Axis ¥ 1044 il ~ lo83% l
AxisZ 100,70 W 10.82%

2, Probe Conversion Factors: Head Tissue Liguid

"F-;pquc-n:-_v Valkidkty | Permittivity -t:n\hd;;l-i'rilz- | Alpha | Depth | ConvFx! ConvFy § ComvFil llhurﬂﬂirlly-
M) (MHz)} {mbnim) (mm) | A it =12}

T as | w00 ata D9l |oaa8 | 149 | vam | s3nr | Bdo | 13.02%
) EJ[ 4272 1A 0,607 1.271 LA 0525 0.310] 13.00%
0| £100 981 | 1M | 030r | 2036 |6a54 | e4ns | eams 13.02%
o | e |l | L4E |3 | 1z | 4sam | samn | soss 0% |
asn | 2100 B30 | L0 |eaw | 8o | 3308 [3aer |5 | 13oms |

Tel: HS6-10-G8009512  GS009203 Fax; +B6-10-68009205 68009195
Adids Mo( Bel Lishi Boad, Xi Cheng Distrizt Beijing 100037, PR China
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3. Probe Conversion Factors: Body Tissue Liguid

Frequency | Validity | Permitivity Cundwll-“r_‘-' Alphn | Depth .f'nn\'Ft-'CenrF.v-'Cuml'x Unéertainey |
{MHz) (MR} | dmbodm) {mm) | K X k=2
g3 | £100 s0s | 0sE | ame |14 | 6776 | Tol | s 13025,
T g | #100 4.4k 055 | 067 | 1244 | B7ss | o2en | eoie 13.02%
1800 | =100 5374 EET] D36 | 2448 | 4702 |ems | 516 13.0%
0 | 2100 s34 679 | 0300 | 2414 | 4532 | 47es | 4632 [ s
[ uw [um 32,10 1950 | 0625 | 1368 | 4560 | 4839 | 467 | oo

4. Probe Isotropy

| Value [ Umit Uneertainty(k=2)
| Axial Isotropy 0071 dB | 10.18% |
| Spherical Isotropy | 0171 | 4B 101 8% |

Calibrated by g%éﬂi)\ e Checked by 7;& _)]:_.

Tely +86-10-GS0RZ02  6S004203  Faxy +86-10-68108205 68009195
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The State Radio_monitoring_center Testing Center

Calibration Certificate

eyl L0447

Instrameni Dipol

’ffi\ﬁfﬁﬁ ?;ﬂi“sm‘ﬂm
>

Typovmfel Do 2

Manufaciurer Schmid & Partner Engineering AG

serial M SM:TI

Name of Client The State Radio monitoring_center Testing Center
Adddress of Client N UE Bei Lishi Rond X8Cheng District
Calibration Dake 20100611

All ealibrations have been conducted in the closed Inboratory Facility: environmend

fempersiore (2223) T oaed Ity =715

wl

Approved by Jd;) Jﬁg

A (|

v

Tel: +H0-10-6800920F  GEEIOENY  Faxe +86-10-GH00905 GRO0TIRS
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Reference documents of the messurement]Code, Name)

SKRTCAC03-Y1. 0.0 Working procedure For calibration of SAR Testing svstem

Place and enviroamental condition of the measurenent

'E'J.'mlp:nllu re 21.6T 'Ellllllidir:h' 30, 7%
Liacation  SRTC Roomllb

- : Scheduled
Primary Calibrution Equipment used Model Type | jiy Cal Date Calibeation
Power meter = __l-:-ll'f'l. :.H?\': MY AS 101k ZIMALK 000
Power senser ES300E BN MY 4149600 pILLE Z000E
Power sensor O30 AN MY 1406003 et | e
Ieference DAE IDAEA b i ] Tonnd il
Heference profe ES3RVA =N 3128 i G | ) (RN
- . ! L
| Hehedaled
secomdary Calibration Equipment used | MunlelType 1 Cal Date

Calibration
Signal generator SMLO3 SN 103514 20058 2U10.4
Metwork amalyzer RTHET S LSA03T2083 | 2009.8 20108

Ted: +86-10-6800920F GHOORIN  Faxy +E36-D0-858000205 EROODI9S
Audils MiB Bei Liski Road, Xi Cheng District Beijing 100837, PR .China
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More!

. This ealibration certificate documents the traceability to national sandards, which realice the physical onits of

measuremenis {5k

The measurcments and the uncertointies with confldence probability are given on the following pages and are part

of the certificare.

2. Thiis calibration certifieate is not permitted to be reproduced except in full withont written the approval of the oaly

lahoratery

3. SRTC is responsible for the whole of cectificate anly with stamp of SRTC.

4. The ealibration réesults ikl e valld osly for the items enlibration.

B 1l cevtification is written Iy Chinese and English. Exact meaning shoubl be explaimed anly on Chinese version

Tel: +86-10-6B009207 GRO09203  Fox: +Ad-10-609L05 GEB00]0S
Ml Mo d0 Bel Lishl Boad, Xi Cheny District Beifing 1037, PR Chine
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Glossary

T8l Tisswe Simulating Liquid

ConvF The sensitivity of the TSL / sensitivity in TSL/NORM x, v, 2
MiA not applicable or not measured

Calibration is preformed according to the Following Standards

a) [EEE Std 1528-2003, “IEEE Recommended Practice for Determining the Peak Spatial-Averaped Specific
Absorption Rate (SAR) in Humen Head from Wireless Communication Devices: Measurement
Techniques™”, December 2003
b) IEC 622091, “Procedure 1o measure the Specific Absorption Rate (SAR) for hand-held devices used in
close proximity to the car (frequency range of 300MHz to 3GH=) . February 2003

¢} Federal Communication Commission Office of Enpineering & Techmology (FCC OET), "Evaluating
Complisnee with FOU Guidelines for Human Exposure 10 Radiofrequency Electromagnetic Fields;
Additional Information for Evaluating Compliance of Maobile and Porable Devices with FCC Limits for

Human Exposure to Radiofrequency Emissions”, Supplememt C (Edition 01=01} to Bulletin 65

Additional Documentation:

e} DASY Systern Handbook

Tel: +56-10-6R009T02  &R009203  Fax: +E6-10-68008205  B0HI95
Addl: Mo, 80 Bei Lishl Road, Xi Chesg District Beijlng 100037, PR .China
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Methods Applied and Interpretation of Parameters

+ Measurement Conditions: Further details are available from the Vahidation Report at the end of the

certificate. All figures stated in the certificate are valid at the frequency indicated,

« Aptenna Parameters with TSL: The dipole 15 mounted with the spaces 1o posation its feed pont exactly
helow the center marking of the flat phantom section, with the arms orented parallel to the body axis,

= AR measured: SAR measured at the stated antenna input power

* SAR normalized: SAR as measured, nommalized to-an input powerof | W at the anlénnn conneclor,

« BAR for nominal TSL parameters: The measured TSL parameters are used to calculate the nominal

SAR result.

Measurement Conditions

[ DASY Versbon DEAY 5 I ;. 5.0 Banlid 126
[ Exirapalation . | Advanced J.'x;.rrl|.ml.sl:m'
Phantom ElLI4 - —
“I;I:ﬂ‘n]“:g' ['li];u;:lt I"q'nrl.'r"-'.l'!i] | Simam I With spacer
== L (S :u.:'.:.':-
Area Sean Resolulion _l.I.':._-EI_:- '.:‘|:|_|_ "
:f. ' .'é;un ﬁ;;.l:lﬁm dx. W] [ A
..... ';r-|,|';|.u|.1:ry ; WeMHEz =

Mot As client can not provide o spacer for their dipole, we used a alternate method to define the
distance from dipele center to TSL., Pictures in Annex 3 show the detuls,

Tel: +H6-10-GA000202 GREEO03  Fax: HRE-10-SRO00204 GROO01GS
Agld: Mokl Bei Lishi Bord, Xi Cheng Districe Beijing 108037, PR Chisn
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Head TS1, Parameters

The following parumeters and caleulation were applicd

L | Temperature | Prrmiﬂi?irL Lunduﬂbih
Wominal Hewd TSL parameters nroc | 415 [ 0.97mhoim
l__ Measured Htﬂ.d--:f:":;j'..'p}lrlimt‘lﬂ_ﬂ_ (AT l ~ 91y | 0.95misth |
| I-.l:;:-a"ﬂ:f‘:l.i;rllpl.'ru'llln:m-r-i;i..;:!;rﬂ I A s
I. SAR-Head TSL
iy SAR —1g Comaiticn ' =—— '
SAR aversged sver Tem(1gh of Head T5L
-h.'l.ll |||u:1;;-1t'tl . AHm W 1I'.|'\'I.I:"i:‘_\."\'_'!:.'_.' _ 2 70mWi e
'MR normilized -uunu.-.h_:_c-.xl to IW | IR
SAR for |mr1-|.;nu-l.lleml F5L parameters | mormalized o LW 1071 mW/pt 1521 %{ & =2)
SAR-10g | Candition
SR averaged over Tkem (10 of Head TSL| |
. -mmﬁcﬁ- -_'_'1.|||'||II.'|. inpit pawer | 1.7ImWig
| SAHR nornlived | mor il ged to 1% [ BB |
| H‘;II fie """"-"E.I.J:J:'?“d I5L parameters normiihizzed s 1W [ ARl Woigk 14 38 % £ =)

Telr +86-10-GB009202 GBO0U2K  Fax: +86-10-68004T05  GHOGSIOS
Adils Mo.29 Bel Lishl Road, X1 Cheng District Beifing 100037, P R . China
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1. Annex
Annex | Dae/Time: 6112010 8:30:47 AM

Test Laboratory: SRTC, Beijing. China
DUT: Dipale 900 MHz; Type: DIHIYZ; Serial: DOV - SN:171

Communication System: CW; Frequency: 900 MHz;Duty Cycle: 1:1
Medium parameters used: £ =900 MHz; o = 0.949 mho/m: &r =41 2 p= 10040 kgim3
Phantom section: Flat Section
Messurement Standard: DASYS (IEEETEC)
DASY2 Configuration:
Probe: ES3DV3 - SN3124; ConvF(5.52, 5.52, 5.52); Calibsated: 6/222009
Sensor-Surface: 4mm (Mechanical Surface Detection)
Electronics: DAE4 Sn720; Calibested: 1/18:2010
Phatvtom: ELI 4.0; Type: QDOVAID ] BA
Measurement SW: DASYS. V5.0 Build 126; SEMCAD X Version 13.4 Build 125

ad s 0w

Pin=250mW;d=15mm /Zoom Scan (Tx7x7) {TxTxTHCube 0:
Measurement grid: dx=5mm. dy=5mm, dz=Sinm

Reference Yalue = 56.3 Vim; Power Drift = -0.025 dB

Peak SAR (zxirapolated) = 4.18 Wikp

SAR(1 g) = 2.7 mW/g; SAR(10 g) = 1.72 mWig

Muximum value of SAR {measured) = 2,93 mW/e

]
]
-2.26
-4.52
-6.78 3

R
8,04 -

X
-11.3
0 di = 2. 93mW/z
Tel: +B6-10-GRHIS0E  GEBOOI0]  Fax: +B6-10-68009705 RN ESE
Addd; Mo B Bai Lishi Road, Xi Cheng District Beljimg IR0037, PR China
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Annex 2

Calibrated by g!éali 1728 Checlied by ?_ ) ‘M

Tele «BE-10-GB0N0207 GRO00203  Faxe =R6-10-GEN0O205  GHOG0105
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ERTLBENP AL
Calibration Laboratory of Schweizarischer Kalibriendionsi
Schmid & Partner Sarvice suisse d'¥alonnege
Enginearing AG Sarvizio svizzaro di taraturs

Zaughausatragan 43, B004 Zurich, Switzerland Swing Calivration Servios

Aceradited by the Swise Accraditation Service (S05) Acereditation Na.: SCS 108
The Swiss Accreditstion Service is one of the signatories to the EA
Multitstoral Agresmant for the recognition of calibration cerificates:

Glossary:

TSL fissue simulating liquid

ConvF sensitivity In TSL / NORM xy.2
MiA not applicable or not measured

Calibration iz Performed According to the Following Standards:

a) |EEE Std 1528-2003, "|IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wirelass
Communications Devices: Measurement Techniques™, December 2003

b) IEC 62208-1, "Procedure to measure the Specific Absorption Rate (SAR) for hand-hald
devices used In close proximity to the sar [frequancy range of 300 MHz to 3 GHz)", February
2005

¢} Federal Communications Commission Office of Englneering & Technology (FCC OET),
"Evaluating Compliznce with FCC Guidelines for Human Exposure o Radiofrequency
Electromagnatic Fields; Additional Information for Evaluating Compliance af Mobile and
Portable Devices with FCC Limits for Human Exposure to Radiofrequency Emissions”,
Supplament C (Edition 01-01} to Bulletin 65

Additional Documentation:
d) DASY4/S System Handbook

Methods Applied and Interpretation of Parameters:
« Measurement Conditions. Further details are available from the Validation Report at the end
of the certificale. All figures stated in the certificate are valid at the frequency indicated,

= Antenna Parameters with TSL! The dipole [s mounted with the spacer to pasition its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

« Fead Point Impedance and Retum Loss; These parameters are measured with the dipole
positioned under the liquid filled phantom. The impedance stated s transformed from the
measurement at the SMA connector to the feed point. The Retum Loss ensures low
reflected power. Mo uncertainty required.

+ FEloctrical Delay: One-way delay between the SMA connector and the antenna feed point. No
uncertainty required.

»  SAR measured: SAR measured at the stated antanna input power,

»  SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
cannectar.

s 3AR for nominal T3L parameters: The measured TSL parameters are used to calculate the
nominal SAR result..

Carificate No: DE35V2-4d4023_JunlE Paga 2of 9
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Measurement Conditions
DASY systam configuration. as far as not given on page 1,

DASY Vershon DASY4 Va7
Extrapolation Advanced Extrapoiation
Phamtom Modular Flal Phaniom Ve 9
Distance Dipole Centar - TSL 16 mm with Spacar
Zoom Scan Resolution dx, dy, ¢z = S mm

| Frequency | B35 MHz + 1 MHz

Head TSL parameters
The following parameters and calculations were apolied

] Temperature Parmittivity Conductivity
Nominal Head TSL parametars 220e 415 0.90 mbhoiem
Measured Head TSL parametars (220 %£02)"C 404 +86% OLBE mbadm + § %
Haad TSL temperatune during test {220 £02)°C - | —
SAR result with Head TSL

BAR averaged over 1 ¢’ {1 g) of Head TSL Condifion |
5AR measured 260 mW Input power 23T mW g
S4R normalized nomalized 1o 1W S4EmW g
SAR for noming Heasd TSL paramatars ' nommalizad fo 1W 946 mW i g 2 17.0 % (k=2)
SAR averaged over 10 em’ {10 g) of Head TSL | condilion
AR medsured 250 m\W input power | 1.56 mw g

-?-:‘R mormalized nommaized o 1W B.24 mW g
SAR for nominst Hesd TSEL paramatars ' normalized o 1W 6.21 mW | g + 16.5 % (k=2) |

! Comection 5o nomingl TSL parameters acconding lo d), chapter "SAR Sensifies”

Certificate Mo DEISVE44023_Jundd Page 3 of &
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Body TSL parameters
The follewing parametens and cakulstions were spplied.

i Tamperatura Permittivity Condustivity
Nominal Body TSL parameters 2.0°C 962 08T mihoimi
| Measurad Body T5L parametars (Z20+02)°C S3426% | 099 mhaimi6 %
Body T5L temperature during test {22.0£0:2)°C =3 e
SAR result with Bady TSL

_S.AF! averaged aver 1 em® {1 g) of Body T5L Condition

SAR messwed 250 mW input pawar 242 MW i g "
BAR normalized namaized o 1W 988 mW /g

SAR lor nominal Body TSL pararmebers nomalized b 1W 9.36 mW /g £ 17.0 % (k=2)
SAR averaged over 10 cm’ (10 g} of Body TSL condition =

EAR measuned 250 MYV nput power LEO mW /g

SAR normalized nomialized fo 1TW G40 mW /g

SAR for nominal Body TS parameters normalizad 1o 1W 6.24 mW /g £ 16.5 % (k=32)

* Coraction fo nominal TSL parameters sccording to d), chapter “SAR Sansibvities

Certificala Noc DEIGVE-4d023_Jun0E Faga 4af8

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-68009202 68009203

Fax: 86-10-68009195 68009205

Page number: 107 of 120

Copyright ©SRTC



7
SR l c No.: SRTC2011-H024-E0054
FCC ID: RAD204

The State Radio_monftaring_canter Testing Conter

ERFEBEN PO

Appendix

Antenna Parameters with Head TSL

Impadancs, transfonmed to feed point 5480 -26 0 |
T
Rebturn Loss 25508 |

Antenna Parameters with Body TSL

| Impedsnes, traneiarmad b fead paint  ®30-450
| Relum Loss ~IT0dB

| At bl

General Antenna Parameters and Design

Elesiical Desay (one direciio) S=7 T

Afer long berm wse with 100W radisted power, only & sight warming of the dipole near the leedpoint can be measured
The dipale |e made of standard semirigic coaxial cable. The cenler conduchor of the eeding line is dreclly connected o the
sacond am of the dipole. The anlenna i therefore shaor-circuiled for DC-sgnals,

Mo excassive forca must be apphed to the dpale arms, becauss they mighl band or Ihe seldered connections near the
faadpoint may be damaged.

Additional EUT Data

Manutaciured by === SPEAG

| Manufaciured on July 04, 2005
Cerlificale Na: D835V2-4d021 Junid Page 5ol B = b
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DASY4 Validation Report for Head TSL
Date/Time: 16.06.2008 [0:5%:00

Test Laborutory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: D835V2; Serial: D835V2 - SN:4d023

Communication System: CW-835; Frequency: 835 MHz,Duty Cyele: 1:1

Medium: HSL 900 MHz;

Medium parameters used: T~ B35 MHz; o = 0.88 mho/m; £, = 40.4; p = 1000 kg/'m’
Phantom section: Flai Section

Measurement Standard: DASY4 (High Precision Assessment)

DASYS Configaration:
= Probes ESIDV] - BN3025; ConvF(5.57, 597, 5.57); Calibrated: 28042008
*+  Sensor-Surfaee: 5d4me (Mechanical Surface Delection)
*  Elecoonics: DAE4 Sna01; Calibraed: 14.03.2008
*  Pramboin: Fist Phantom 4.90; Type: QDOMPASAA ;

®  Meammemen: 5W: DASY4, V4.7 Build 71; Postprocessing SW: SEMCAD, V1.8 Buzld 184

Pin=250mW; dip=15mm; dist=3.4mm/Zoom Scan (TxTxTyCube : Measurcment gnid: dx=3mm,
dy=5mm, dz=5mm

Reference Value = 56,5 Vim; Power Drifi = (L0356 dB

Peak SAR (extrapolated) = 1.48 Wike

SAR(1 g) = 2.37 mWig: SAR(L0 g) = 1.56 mWip

Maximum vilue of SAR (measored) = 268 mWig

dB
— 0.000

-2.08

-4.16

-B8.32

-10.4

1l 4B = 2 A8m Wiy
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Impedance Measurement Plot for Head TSL

it <Jun ZBEE @RIF3:EA

EHE 511 1 U 75 12 54,5264 -ZE3IBI 0 TL4TE pF 335,808 838 HHz
2 -
CHi Barkerse
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DASY4 Validation Report for Body TSL

Drate Trme: 06.06.2008 12:44:11
Test Laboaratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: DEISVI; Serinl: DEISVE - SN:4d023

Communication System: CW; Frequency: 535 MHz; Duty Cycle: 1:1

Medium: MELO00;

Medium parmmeters used: [= 835 MHz; o= 099 mho'm; £, = 53.4; p = 1000 kg'm’
Phantom section: Flat Section

Measurement Standard: DASY4S (High Precision Assessment)

DASY4 Configuration:
s Probe: ERIDVY - SN302S: Comvi(5.9, 5.9, S0 Calibrated- 2204, 2008
®  Sensor-Surfsce: 3 4mm {Mechanical Surface Detacticen)
»  Elecronies: DAES Bnb0]; Calibrated: 14:00. 2008
#  FPhantom: Flat Phantam 4.5L1; Type: QIAKOP49A A

#  Peasurement 3% DASYA, V4.7 Build 71; Pospprocessing 5W: SEMCALL V1.8 Build i84

Pin = 250mW, d = 15mm/Zoom Scan (7x7x7)Cube 0; Measurement grid; dx=5mm, dy=5mm,
de=5mm

Reference Value = 53.7 Vim; Power Drift = 0.008 dB

Peak SAR (extrapolated) = 3,48 Wikg

SAR(1 g) = 2.42 mW/g: SAR(10 g) = 1.6 mWig

Maximom value of BAR (measured) = 2,73 mWig

diB
1 0.000

-2.04

-4.08

-B.16

-10.2

0l = 2.73mWip
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Impedance Measurement Plot for Body TSL
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Calibration Certificate

&,

—
O GALIBRATION
Shahed CNAS L0447
Instrument Dipole
Ty M odel D802
ManuFucturer Schmid & Partner Enginecring AG
Serinl Ma S 2alEd
Name of Clicnt Fhe State Radio_mwonitoring center Testing Center
Address of Client N 98 Bel Lishi Road XCheng Thistrict
Calibration Date 20 1k6.11
All enlibrations have been condueted in the cloded laboratory facility: environment

temperiture {T213) T and himidiry=70"%s

Approved by ,%':f.i%lﬁ

Tel: +BO-10-6R000202 oBO00203  Fax: SHO-TO-SR000205  GRODDTOS
Add: No88 Bel Lishi Road, Xi Cheng Distries Reffiop 1060037, P.R .China
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| Reference documents of the measnrement(Code, Name)

SENCI003-YV1. 0.0 Working procedure for calibration of SAR Testing svstem

Place and envirenmental condition of the measurement

lemperatare  21.6°C Humidity 30,74
Location  SRTC Room22i ) |

[ Schediled
| Primary Callbration Equipment used Mdel Tvpe D& Cal Date Calibration
' Power metor O ORASITA | SN: MY4S101004 0095 | 20008

Ponwer sensor 43000 M MY Lo Ioon.g 008 [
| Piswer sensor Em3a0nmn LR ER AR EL TR 20098 20i0L8
| Reference DAE DAE4 S T20 o 2001.1
| Reference probe ESADY3 SN 328 20096 nniG
[ . Selieduled
| Secondary Calibration Equipment useil | Model Type D+ Cal Date Fikibatiin
i Signul peneralor | SMLAS ] S [ 2HALR -_Em
| Metwork nnalyvrer _l_ STI4ET SMNCLS403T2083 WP 2no.g

Teli +3&-10-G20DDULN2  SRODNOZINS Fax: HEG-TU-GRO09208 GAODO|05
Addl: Mo 80 Boi Lishi Boad, Xi Cheng Districs Bedjing 100037, PR Lhina
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& [111°H
This calibration certificate documents ihe traceahility to national standards, which realize the physical units of

mcasurentents (51
I'he measurements and the uncertainties with confidence probability are given on the following pages und sre part

of the certificate.

2. This calibration certiflcate Is not permitied to be reproduced except in full without written the approval of the only

laburatory

3. SRTC is responsible for the whaole of cortificate onky with stamp of SRTC.

4. The calibration results would be valid anly Tor the items callbeation.

5 The certilleation is written by Chinese and English, Exact meaning should be explained only on Chinese version.

Tel: =B6-10-GR09287  GRO0SI0]  Faxy +86-10-6B0D020S  GEOOFIS
Addd: Ne S0 Bei Lishi Road, Xi Cheng Distreict Beljing 5000357, PR .China
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Glossary
TsL Tissue Simulating Liguid
ConvF The sensitivity of the TSL / sensitivity in TSLNORM +. v, z
N/A not applicable or not measured

Calibration is preformed according to the Following Standurds

a) IEEE Std 1328-2003, “IEEE Recommended Practice for Dretermining the Peak Spatial-Averaged Specific
Absorption Rate (SAR) in Human Head from Wireless Communication Devices: Measurement
Techniques", December 2003
b) [EC 62209-1, “Procedure fo mensure the Specific Absorption Rate (SAR) for hand-held devices used in
close proximity to the ear (frequency range of 300MHz to 3GHz) ™. Febroary 2005

¢) Federal Communication Commission Office of Engineering & Technology (FOC OET), “Evaluating
Compliance with FCC Guidelines for Human Exposure to Radiofrequency Electromagnetic Fields;
Additional Information for Evaluating Complisnce of Mobile and Portable Devices with FCC Limits for

Human Exposure to Radiofrequaney Emissions”, Supplement C { Edition 01-01 i to Bulletin 635

Additional Documentation:

2) DASY System Handbook

Teli +B6- 1060009202 GEMSE03  Faxs +H6-10-6B009205 GROOIITS
Adil; Mo Bei Lish Road, Xi Cheng District Beijing 100037, .t Chinn
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Methods Applied and Interpretation of Parameters

» Measurement Conditions: Further details are available from the Validation Report at the end of the

certificate. All figurcs stated in the certificate are valid at the frequency indicated,

« Antenng Parameters with TSE: The dipole 14 mownted with the spacer to position its feed point exectly
helow the center marking of the flal phantom section, with the urms onented parallel to the body axis,

+ SAR measured: SAR measured af the stated antenna inpul power

* SAR normalized: SAR ds mepsured, nomialized to an input power of 1 W al the anlenna conngetir,

« BAT for nominal TSL porameters: The messwred TSL parameters are usad to calcolate the nominal

SAR result

Measurement Conditions

IFASY Viersdon L'-'_bi AN 5 W0 Build 124
1':1l|':||.'ll.1|31-1:l..l_ll | B Extrapaiation
Phantem . EL14
_-];.]..;m‘f ﬁl'l.'ll-‘lh.' Center-T51, ! | i = 'I-'tﬁ. BpACET
=—— Gosimoliy
Ared Bean Itﬂglmn: | _df::d__x_lli i =
.|l"|;m|:||-"'|; |: I:::;:El;m! I il I\-...l__---_.l:"--" Jimm | =
il Frequency I | BEHIvH = _

Nite: As client can not privide a spacer for thesr dipole, we wsed a alternate methad o define the
distance from dipole center o TSL, Pictures m Annex 3 show the detadls.

Tehy +2&-T0-03000202 QA0S Fax: +86-L0-GR069205 S000105
Az MoB0 Bed Lishl Readd, Xi Cheng District Beifing 100037, F R Chins
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Head TSL Parameters

The fllowing parameters and calculation were applied
- ;

T "
lemperature Permittivity | Conductivity
| Nominal Hesd TSLE purameters 2200 4.0 1. 4thmhi'm
Mleasured Head TSL parameters {2240.5)1 382

1 35mt3%

Hend TSL temperatore during fest (218540, 6T

L. SAR-Head TSL

SR -1g . Conmbinige . - =i

SAN averaged over Ten'| 1) of Head TSL | I

[ SAR measared . __"' Lpl P SIImWig I

SAR finromlized nominalized o W 38 m Wi |

SAR for nootdnal Head TSI parameters |'-:'-n7|.:.|1:;u:l o W I F707 mW ek ] 5 200 A -I'I!

— T 1
SAR- 180y Conditzon

SAR avernped over I:II-r|1|"| 10ph of Flead I':“il__

SAR measared 250mW input power 5 0m Wiy
SAR normalized normalized o 1W My lamWig
SAR for nominal Tead TS, purameters onalized to PW | 2001314 38 % k=2

Tel: +Eb6-10-6R0G0202 S8000203  Fax: +36-10-680{0X05 &EINSIS
Addd: MoSl Bel Lishi Road, Xi Cheng District Beijing 100037, PR China
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2, Annex
Annex 1 Date/Time: &1 12010 8:30:47 AN

Test Laboratory: SRTC, Beijing, China
DUT: Dipole 1800 MHz; Type: DISOOV2; Serial: DISOOVZ - SN: 2084

Communication System: C'W; Frequency: 1800 MHz:Duty Cyele: 1:1
Medium parameters used: £= 1800 MHz: o = 1,35 mha/m; er=39.2; p = 1000 kg/m3
Phantom section: Flat Section
Measurement Standard: DASYS {IEEEFCY
DASYY Configuration:
Probe: ES3D0V3 - 8N31 28: ConvF(4.93, 4,93, 4.937; Calibrated: 6222000
Sensor-Surface: 4mm (Mechanieal Surface Detection)
Electronics: [YAE4 Sn720: Calibrated: 1/1 82010
Fhantem: ELL 4.0; Type: QDOVAMIBA
Measurement 3W: DASYS, V5.0 Build 126: SEMCAD X Version 13.4 Build 173

Pin=250mW;d=10mm/Zoom Scan {777y (TxTATWCube 0
Measurement prid: dx=Smm, dy=5mm, de=5mm

Reference Value = 89 Vim; Power Drift = -0.11 9 dB

Peak SAR (extrupolated) = 17.2 Wikg

SAR(1 g) = 9.55 mWig; SAR(10 g) = 5.09 mW/g

Macimum value of SAR (measured) = 10,7 mWig

dB8
L1

-1.28

-B.56

' ¥ - ;
131 ; -
x o,

16.4

0 di = 10, TmW/g
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